MERCRUISER [7.4L BRAVO [MPIGEM. V1] GM 454 -8 1935-2000) < POWER STEERIMG COMPOMENTS b w
Serial Mbr B ange: 0LO10003 THRU OMO24330 ()

Ref |Clazs|Part Description Qt Comment Footnote

2 16 41877 STUD 2

3 36 95805 CAP 1

4 BE1578| PULLEY 1

5 11 90517 | MUT 2

A A61048| BRACE 1

7 10 40001188|SCREW [M10 20) 1

a2 13 40024 8| LOCKWASHER [M10) 1

9 10 93261 |SCREW [3/8-16 % 11M.] 1

10 13 35048 | LOCKWASHER [3/8 IM.) 1

11 32 861317 20|HOSE 1 [FITTINGS OM BOTH EMDS)

12 25 83873 0-RING 1

13 25 06232 D-RING 1

14 32 206221 42|HOSE 1 [FITTIMG OM OME EMDY)

15 25 23873 0-RING 1

16 32 5251914 HOSE-PUMP TO OIL COOLER (401

17 54 815504106| CLAMP 3

MS 19 207932 1|COWER-HOSE CLAMP AR 3

M5 22 306231 | COUPLER-Power Steering Metric [£)1




